SMALL TABLE :: 257-FF-ST
ASTORIA
ASSEMBLY INSTRUCTIONS
GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com PAGE 1 of 4




ASTORIA SMALL TABLE :: 257-FF-ST

PART LIST:

1X. TABLE TOP 2X. SIDE FRAME

S

1X. CROSS RAIL 18X. HEX BOLT 3/8"-16 X 0.75" 1X. OPEN END WRENCH
FOR HEX BOLT 3/8"-16 UNC

GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com PAGE 2 of 4




ASTORIA

SMALL TABLE :: 257-FF-ST

STEP 1:

HEX BOLT 3/8"-16 X 0.75"

STEP 2:

>

FINISHED ASSEMBLY

HEX BOLT 3/8"-16 X 0.75"

GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com

PAGE 3 of 4




ASTORIA

SMALL TABLE ::

257-FF-ST

STEP 3: W/ OPTIONAL CROSS BRACES

257 -FF-ST-CB

WIDE FLAT WASHER 3/8"

HEX BOLT 3/8"-16 X 1"

HEX NUT 3/8-16 TPI.

STEP 4: W/ OPTIONAL WOOQOD INSERTS

48" WOOD INSERT

GRAND + BENEDICTS

503.232.1988 | grand-benedicts.com

PAGE 4 of 4




